
�
�
�
�
��

Parts Catalog

GTX
Garden Tractor

Models

13074 - GTX 18 (18 HP) 
Serial Numbers 
130741200101 - 130741299999

13076 - GTX 20 (20 HP) 
Serial Numbers 
130761200101 - 130761299999

13101 - GTX 16 (16 HP) 
Serial Numbers 
131011200170 - 131011299999

Form 770-1178E (4/98)



2

GTX Garden Tractor

BODY AND TRIM ASSEMBLY

65

66

67



1 1100068 Screw:Hex Cap:3/8-16 x 3/4 1
2 1100256 Washer:Flat:.38 6
3 1100799 Scrf w:Hex Cap:5/16-18 x 1 1/2 2
4 1107381 Washer:Flat:1/4 4
5 1185130 Screw:HH:Sems: #10-24 8
6 1185872 Screw:Truss:HD: .312-18 1
7 1185986 Nut:Speed:U Type 10-24 4
8 1186020 Screw:Thd:Cut:6-32 x .38 2
9 1186309 Screw:Flange:1/4-20 x 5/8 6

10 1186329 Scr:Flg:5/16-18 x 3/4 2
11 1186345 Scr:Whiz:Lock 3/8-16 3/4 4
12 1186347 Scr:Whiz:Lock 3/8-16 x 1 12
13 1186389 Nut:Flange:Locknut 1/4-20 7
14 1186391 Nut:Flange:5/16-18 2
15 1186393 Nut:Flange: .375-16 16
16 1701055 Washer:Flat 2
17 1706782 Washer:Bowed 4
18 1713233 Washer:Flat 2
19 1723384 Washer:Special 2
20 1727127 Latch 2
21 1732499 Nut:Lock:5/16-18 2
22 1736098 Bolt:Carriage: .312-18x .62 2
23 1736359 Washer:Special 2
24 1739918 Pop:RIvet:SD68BS Black 7
25 1744065 Block:Sealing 1
26 1748415 Spring:Compression 2
27 1752069 Washer:Flat 4
28 1752181 Supt Asm:Grille 1
29 1752250010 Board:Run:LH 1
30 1752251010 Board:Run:RH 1
31 1752893 Pad:Foot:LH 1
32 1752894 Pad:Foot:RH 1
33 1752900 Link:Hinge 1
34 1752901 Link:Hinge 1

35 1752902 Link:Hinge:Retainer 4
36 1752903 Bfl:Hood 1
37 1753783010 Supt:Grille 2
38 1753792 Grommet 4
39 1753799 Retainer 4
40 1753911 Lock:Pivot 2
41 1753950 Block:Sealing 2
42 1754125 Bolt:Shoulder 4
43 1754126 Pushnut: .18 2
44 1755449 Spring:Compres. :Coated 2
45 1755515001 Grille 1
46 1755516 Pad:Hood 1
47 1755517 Strap Asm: Bumber 1
48 1755518 Bumber:Extrusion 1
49 1755522 Cushion 2
50 1755628001 Cap:Grille 1
51 1757358 Pnl:Supt:Run Board w/Lts Red 1
52 1761008 Button:Rubber 2
53 1767105 Hood:GTX:Troy Red 1
54 1769101010 Cvr Asm: LH 1
55 1769102010 Cvr Asm: RH 1
56 1769535010 Fender:Rear 1
57 1770239 Knob 4
58 1770881 Plate:Logo 1
59 1772573001 Chnl:Sw:Seat 1
60 1772706001 Brkt:Doubler 1
61 1893445 Washer 1
62 683-0261 Seat:Support 1
63 738-1009 Scr:Shldr: .50x .75: 3/8-16 2
64 1734269 Adjustment Knob 1
65 1769514 Seat 1
66 1756736 Plug 2
67 1757362 Instrument Panel 1

1772197 Headlamp Lens (Not Shown) 1

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

Models 13074, 13076

3



4

GTX Garden Tractor

BODY AND TRIM ASSEMBLY

65

66



5

Model 13101

SEAT ADJUSTMENT

1 1100068 Screw:Hex Cap:3/8-16 x 3/4 1
2 1100256 Washer:Flat: .38 6
3 1100799 Screw:Hex Cap:5/16-18 x 1 1/2 2
4 1107381 Washer:Flat: 1/4 4
5 1185130 Screw:HH:Sems: #10-24 8
6 1185872 Screw:Truss:HD: .312-18 1
7 1185986 Nut:Speed:U type 10-24 4
8 1186020 Screw:Thd:Cut:6-32 x .38 2
9 1186309 Screw:Flange:1/4a-20x 5.8 6

10 1186329 Scr:Flg:5/16-18 x 3/4 2
11 1186345 Scr:Whiz:Lock 3/8-16 3/4 4
12 1186347 Scr:Whiz:Lock 3/8-16 x 1 12
13 1186389 Nut:Flangel:Locknut 1/4-20 7
14 1186391 Nut:Flange:5/16-19 2
15 1186393 Nut:Flange:.375-18 16
16 1701055 Washer:Flat 2
17 1706782 Washer:Bowed 4
18 1713233 Washer:Flat 2
19 1723384 Washer:Special 2
20 1727127 Latch 2
21 1732499 Nut:Lock:5/16-18 2
22 1736098 Bolt:Carriage:.312-18 x .62 2
23 1736359 Washer:Special 2
24 1739918 Pop:Rivet:SD6485 Black 7
25 1744065 Block:Sealing 1
26 1748415 Spring:Compression 2
27 1752069 Washer:Flat 4
28 1752181 Supt Asm:Grille 1
29 1752250010 Board:Run:LH 1
30 1752251010 Board:Run:RH 1
31 1752893 Pad:Foot:LH 1
32 1752894 Pad:Foot:RH 1
33 1752900 Link:Hinge 1
34 1752901 Link:Hinge 1

35 1752902 Link:Hinge:Retainer 4
36 1752903 BFL:Hood 1
37 1753783010 Supt:Grille 2
38 1753792 Grommet 4
39 1753799 Retainer 4
40 1753911 Lock:Pivot 2
41 1753950001 Block:Sealing 2
42 1754125 Bolt:Shoulder 4
43 1754126 Pushnut: .18 2
44 1755449 Spring:Compres.:Coated 2
45 1755515001 Grille 1
46 1755516 Pad:Hood 1
47 1755517 Strap Asm:Bumber 1
48 1755518 Bumber:Extrusion 1
49 1755522 Cushion 2
50 1755628001 Cap:Grille 1
51 1761008 Button:Rubber 2
52 1767105 Hood:GTX:Troy Red 1
53 1769101010 Cvr Asm:LH 1
54 1769102010 Cvr Asm:RH 1
55 1769535010 Fender:Rear 1
56 1770239 Knob 4
57 1770881 Plate:Logo 1
58 1772058 Pnl:Supt:Run Board w/o Lts Red 1
59 1772573001 Chnl:Sw:Seat 1
60 1772706001 Brkt:Doubler 1
61 1893445 Washer 4
62 683-0261 Seat:Support 1
63 738-1009 Scr:Shldr:.50 x .75:3.8-16 2
64 1734269 Adjustment Knob 1
65 1769514 Seat 1
66 1757382 Instrument Panel 1

1757357 Headlamp Lense (Not Shown) 1

1 1100241 Washer:Lock: 1/4 SAE 2
2 1100346 Pin:Cotr:3/32 x 3.4 Spr 1
3 1100804 Scr:Hex:Cap:1/4-20 x 1/2 2
4 1107382 Washer:Flat 5/16 4
5 1769515 Lever:Adj:Seat 1
6 1769516 Spring:Seat 1
7 1770299 Brkt:Seat 1

Ref.       Part               Description                                      Qty.

Ref.       Part               Description                                      Qty.

Ref.       Part               Description                                      Qty.



6

GTX Tractors

FRAME & STEERING ASSEMBLY

13074 & 13076

13101



7

Ref. #     Part #             Description                                      Qty.

Ref. #     Part #             Description                                      Qty.

Ref. #     Part #             Description                                      Qty.

Models 13074, 13076 and 13101

1 1100045 Scr:HH Cap:5/16-18 x 1 3
2 1100241 Wash:Lock:1/4 SAE 2
3 1100245 Wash:Lock: 1/2 3
4 1107073 Scr:HHCap:5/8-11 x 3 1
5 1110112 Nut:SlFlk: 5/8-11 1
6 1110152 Nut:Slflk:HX 1/2-20 2
7 1110297 Nut:Lock:Hex:5/8-18 1
8 1185732 Ring:Retain:Ext 3
9 1185737 Elbow:90:w/nut 4

10 1185739 Elbow:90 2
11 1185976 Fitting:Grease 2
12 1186033 Wash:Flat:5/16 1
13 1186034 Key:Woodruff:1/4 x 7/8 1
14 1186230 Nut:Hex:5/16-18 2
15 1186247 Nut:Jam:Hex 1/2-20 2
16 1186249 Nut:5/8-18 1
17 1186258 Nut:Lock 1
18 1186309 Scr:Flange:1/4-20 x 5/8 1
19 1186328 Scr:Whiz: Fl Lock 6
20 1186329 Scr:Flg:5/16-18 x 3/4 5
21 1186345 Scr:Whiz:Lock 3/8-16 x 3/4 30
22 1186347 Scr:Whiz:Lock 3/8-16 x 1 12
23 1186389 Nut:Flange:Lock 1/4-20 1
24 1186391 Nut:Flange: 5/16018 4
25 1186393 Nut:Flange: .375-16 18
26 1703073 Wash:Thrust 4
27 1713361 Ball:Joint 2
28 1717583 Connector 5
29 1719003 Ball:Joint 1
30 1721921 Coupling:Spec. 1
31 1722667 Clamp:Tubing 2
32 1726450 Filter:Oil 1
33 1727898 Bolt:U 2
34 1730692001 Brkt:RR:Doubler 2
35 1733103 Pin:Drive:5.18 x 3/4 Long 1
36 1736440 Bearing:Flange:Side 1
37 1739658 Bolt:RD HD Short Neck 4

38 1744374 Tube:Axle:Pivot 1
39 1746138 Rod:Tie 1
40 1751219 Damper:Vibration 2
41 1751627001 Cyl Asm:Hyd 1
42 1751829 Brkt:Cyl 1
43 1752518001 Spndl Asm:Wheel: LH 1
44 1752520 Spndl Asm: Wheel: RH 1
45 1752558 Beaing:Flange 4
46 1752634001 Frm Asm: RH 1
47 1752665001 Plt:Frt 1
48 1752732 Tunnel Asm 1
49 1752746001 Supt:Engine 2
50 1752797001 Arm Asm:Strg 1
51 1754321001 Bolster 1
52 1755198 Hose Asm:Cyl to Valve 2
53 1755237 Tube Asm:Return 1
54 1755513001 Frm Asm: LH 1
55 1756142 Elbow:90 1
56 1756512 Supt Asm:Fuel Tank 1
57 1756513 Supt:Fdr 1
58 1757627001 Axle:Front 1
59 1759293 Sleeve 1
60 1766215 Cap:Hub 2
61 1766242 Wash: 1” Special 2
62 1767378 Column Asm: Steering 1
63 1767383 Shaft:Strg 1
64 1767392001 Support Asm: Frame 1
65 1767740 Tube:Hyd Pressure 1
66 1767742 Tube:Hyd: Right 1
67 1767743 Tube:Hyd Left 1
68 1769536 Manifold 1
69 1771350001 Strg:Supt: 1
70 1771762001 Supt Asm:Valve 1
71 1800417 Brg: Collar 1
72 1860203 Scr:HH:M6-1.0 x 19 2
73 783-0755 Supt:Fdr 1

STEERING WHEELS

1 1772199 Steering Wheel & Cap (Model 13101) 1
2 1185759 Pin, Drive (Model 13101) 1

1 1753279 Steering Wheel (Models 13074 &13076) 1
2 1703822 Pin, Drive (Model 13074 & 13076) 1



8

GTX Garden Tractor

HYDROSTATIC AND BRAKE LINKAGE ASSEMBLY

PEDAL SHAFT
ASSEMBLY

PEDAL
ASSEMBLY



1 0101085 Bolt:Hub 10
2 1100254 Wash:Flat:1/4 Cp 1
3 1100346 Pin:Cotr:3/32 x 3.4 Spr. 5
4 1100349 Pin:Cotr:1/8 x 1 Spr 1
5 1100350 Pin:Cotr:1/8 x 1 Spr 1
6 1107382 Wash:Flat:5/16 4
7 1107383 Wash:Flat: 3/8 4
8 1118808001 Ring:Retain:Ext 2
9 1120209 Pin:Drive:3/16 x 3.4 1

10 1185506 Nut:3/8-16:Slflk 1
11 1185802 Brg:Flg 4
12 1186230 Nut:5/16-18:Hex 2
13 1186246 Nut:7/16-20: Hex Jam Zp 3
14 1186345 Scrl 3/8-16:3/4 Flg 2
15 1186347 Scr:3/8-16:1:Flg 1
16 1187385 Pin:Cotr:1/16 x 1/2 Spr 1
17 1703052 Wash:Flat 1
18 1705108 Wash:Flat:3/8 2
19 1715301 Wash:Thrust:Race 1
20 1726640 Spring 1
21 1728694 Rest:Foot:Rubber 1
22 1729213 Plate:Nuetral 1
23 1729445 Supt:Asm:Plate:Nuetral 1
24 1732147 Pin:Drive Lok 1
25 1732369 Spacer:Tubular 1
26 1733398 Nut:3/8-16:Hex Top Lock 1
27 1734553 Grip 1
28 737-0335 Oil:Hyd (192 ozs.) 1
29 1746769 Spr:Ext 2
30 1747514 Rod:Control:Speed 1
31 1755510 Ped Asm:Brake 1
32 1756812 Arm Asm:Brake 1
33 1757246 Nut:Special 1
34 1757501 Spr:compression 1

35 1757504 Rod:Brake 1
36 1757599 Pin:Clevis 1
37 1759491 Rod:Brake 1
38 1763814 Swivel 1
39 1768469 Yoke Asm:Spring 1
40 1768793 Wheel & Tire Asm: 23 x 10.5-12 2
41 1769140 Wheel & Tire Asm 2
42 1772723001 Brkt:Brake:Lock 1
43 618-0356A Trnax Asm:Troybilt 55 1
44 1185732 Retaining Ring 1
45 1720529 Thrust Washer 1
46 1720523 Neutralizing Arm 1
47 1720361 Thrust Washer 1
48 1720928 Extension Spring 2
49 1720523 Neutralizing Arm 1
50 1720361 Thrust Washer 1
51 1720706 Bearing 1
52 1110110 Locknut, 1/2-13 1
53 1107385 Washer 1
54 1722151 Speed Control Arm 1
55 1104435 Woodruff Key, 1/8 x 5/8 1
56 1118802 Retaining Ring 1
57 1721612 Rod End 1
58 1720699 Cushion Block 1
59 1734563 Control Rod 1
60 1118802 Retaining Ring 1
61 1120390 Hex Nut 3/4-10 1
62 1708599 Washer 1
63 1747088 Wheel Hub 1
65 1100281 Woodruff Key, 5/16 x 1-1/8 1
69 1747088 Wheel Hub 1
70 1100281 Woodruff Key, 5/16 x 1-1/8 1
71 1774321 Hydrostatic (See pg. 30 for Breakdown) 1
72 618-0356A Single-Speed Transaxle Assembly 1

1 683-0260 Shf Asm: Ped 1
2 703-2965 Brkt:Actr:Rev Sw 1
3 711-1328 Frl:3/8-24 x .370 1
4 712-0240 Nut:7/16-20:Jam Gr 2 1
5 712-3004A Nut:Lock:Hex Flg 5/16-18 Gr 5 1
6 714-0104 PIn:Cot:Int:.072 x 1.12 Lg 1

7 732-0418 Spr:Extn: .38 OD x 2.10 1
8 732-3118 Spring:Ext: 3/8 OD x 1.44 Lg. 1
9 736-0141 Wash:Spring 7/16 x .740 x .017 1

10 736-0300 Wash:Flat: .406 x .875 x .059 1
11 738-0140 Scr:Shld: .435 x .178-5/16 x .56 1

1 1185130 Scr:10-24:HH Sems (13074 &13076) 1
2 1185232 Pin:Roll (13074 &13076) 1
2 1120210 Pin: Drive (13101 only)
3 1185985 Nut:10-24:Keps (13074 &13076) 3
4 1738447 Disc Asm:Cont:Speed (13074 &13076) 1

5 1738462 Clutch:Magnet (13074 &13076) 1
6 1738463 Scr:12-24: .50:Self Tp (13074 &13076) 2
7 1773230 Pad:Pedal:Hydro (All Models) 1
8 1773231 Ped Asm:Hydro (All Models) 1

1705092 Special Washer (131010) NOT Shown 1

9

Ref.       Part               Description                                      Qty.

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

Ref.       Part               Description                                      Qty.

Models 13074 and 13101

PEDAL SHAFT ASSEMBLY

PEDAL  ASSEMBLY



10

GTX Garden Tractor

HYDROSTATIC AND BRAKE LINKAGE 

PEDAL SHAFT
ASSEMBLY

PEDAL
ASSEMBLY



1 0101085 Bolt:Hub 10
2 1100254 Wash:Flat: 1/4 CP 1
3 1100346 Pin:Cotr:3/32 x 3/4 Spr. 5
4 1100349 Pin:Cotr:1/8 x 3/4 1
5 1100350 Pin:Cotr:1/8 x 1 Spr 1
6 1107382 Wash:Flat: 5/16 4
7 1107383 Wash:Flat:3/8 4
8 1118808001 RIng: Retain:Ext 2
9 1120209 Pin:Drive:3/16 x 3.4 1

10 1120210 Pin:Drive:3/16 x 1 1
11 1185506 Nut:3/8-16 SLFLK 1
12 1185802 Brg:Flg 4
13 1186230 Nut: 5/16-18 Hex 2
14 1186246 Nut:7/16-20: Hex Jam Zp 3
15 1186345 Scr:3/8-16:3/4 Flg. 2
16 1186347 Scr:3/8-16:f: Flg. 1
17 1187385 PIn:Cotr:1/16 x 1/2 Spr. 1
18 1703052 Wash:Flat 1
19 1705108 Wash:Flat: 3/8 2
20 1715301 Wash:Thrust:Race 1
21 1726640 Spring 1
22 1728694 Rest:Foot:Rubber 1
23 1729213 Plate:Nuetral 1
24 1729445 Supt Asm:Plate:Nuetral 1
25 1732147 PIn:Drive Lok 1
26 1732369 Spacer:Tubular 1
27 1733398 Nut:3/8-16 Hex Top Lock 1
28 1734553 Grip 1
29 737-0333 Oil:Hyd (192 ozs.) 1
30 1738845 Scr:.250-20: .50: Set 1
31 1746769 Spr:Ext 2
32 1747514 Rod:Control:Speed 1
33 1755473 Knob:Control 2
34 1755510 Ped Asm: Brake 1
35 1756204 Shaft Asm: Shift 1
36 1756510 Lever Asm: Shift 1
37 1756812 Arm Asm: Brake 1

38 1757246 Nut: Special 1
39 1757501 Spr: Compression 1
40 1757504 Rod:Brake 1
41 1757599 Pin:Clevis 1
42 1759491 Rod:Brake 1
43 1763814 Swivel 1
44 1768469 Yoke Asm: Spring 1
45 1768793 Wheel & Tire Asm: 23 x 10.5-12 2
46 1769140 Wheel & Tire Asm 2
47 1772723001 Brkt:Brake:Lock 1
48 618-0357 Trnax Asm:Troybilt 2 Spd 1
49 1185732 Retaining Ring 1
50 1720529 Thrust Washer 1
51 1720523 Neutralizing Arm 1
52 1720361 Thrust Washer 1
53 1720928 Extension Spring 2
54 1720523 Neutralizing Arm 1
55 1720361 Thrust Washer 1
56 1720706 Bearing 1
57 1110110 Locknut, 1/2-13 1
58 1107385 Washer 1
59 1722151 Speed Control Arm 1
60 1104435 Woodruff Key, 1/8 x 5/8 1
61 1118802 Retaining Ring 1
62 1734563 Control Rod 1
63 1720699 Cushion Block 1
64 1721612 Rod End 1
65 1118802 Retaining Ring 1
66 618-0357 Two-Speed Transaxle Assembly 1
67 1774321 Hydrostatic (See pg. 30 for Breakdown) 1
68 1104436 Woodruff Key, 3/16 x 3/4 1
69 1747088 Wheel Hub 1
73 1104436 Woodruff Key, 3/16 x 3/4 1
74 1747088 Wheel Hub 1
75 1708599 Washer 1
76 1120390 Hex Nut 3/4-10 1

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

Model 13076

11

1 683-0260 Shf Asm: Ped 1
2 703-2965 Brkt:Actr:Rev Sw 1
3 711-1328 Frl:3/8-24 x .370 1
4 712-0240 Nut:7/16-20:Jam Gr 2 1
5 712-3004A Nut:Lock:Hex Flg 5/16-18 Gr 5 1
6 714-0104 PIn:Cot:Int:.072 x 1.12 Lg 1

7 732-0418 Spr:Extn: .38 OD x 2.10 1
8 732-3118 Spring:Ext: 3/8 OD x 1.44 Lg. 1
9 736-0141 Wash:Spring 7/16 x .740 x .017 1

10 736-0300 Wash:Flat: .406 x .875 x .059 1
11 738-0140 Scr:Shld: .435 x .178-5/16 x .56 1

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

PEDAL SHAFT ASSEMBLY

1 1185130 Scr:10-24:HH Sems (13074 &13076) 1
2 1185232 Pin:Roll (13074 &13076) 1
2 1120210 Pin: Drive (13101 only)
3 1185985 Nut:10-24:Keps (13074 &13076) 3
4 1738447 Disc Asm:Cont:Speed (13074 &13076) 1

5 1738462 Clutch:Magnet (13074 &13076) 1
6 1738463 Scr:12-24: .50:Self Tp (13074 &13076) 2
7 1773230 Pad:Pedal:Hydro (All Models) 1
8 1773231 Ped Asm:Hydro (All Models) 1

1705092 Special Washer (131010) NOT Shown 1

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

PEDAL  ASSEMBLY



12

GTX Garden Tractor

ENGINE ASSEMBLY 



1 1100241 Wash:Lock:1/4 SAE 2
2 1100242 Wash:Lock:5/16 ZP 5
3 1100243 Wash:Lock:3/8 4
4 1100244 Wash:Lock: 7/16 Spring 1
5 1105164 Elbow:90 DEg:3/8 NPT 1
6 1107382 Wash:Flat:5/16 2
7 1185985 NUt:Kepts:#10-24 4
8 1196349 Scr:Flg:3/8-16 x 1 1/2 4
9 1186393 Nut:Flg: .375-16 4

10 1708034 Key: .250 x .250 x .500 1
11 1736485 Screw:HHC: .437 20 x 1.25 1
12 1741801 Wash 1
13 1744401 Clutch/Brake: Elec 1
14 1750962 Screw: C.5. Mach 4
15 1752694 Trim 1
16 1755412 Knob 2
17 1755726 Cap:Fuel/Gauge 1
18 1757237 Tank Asm:Fuel 1
19 1761403 Cont:Throt 1
20 1761404 Cont: Choke 1

21 1767287 Mt:Eng 1
22 1767288001 Supt Asm:Mt:Frt 1
23 1767291001 Supt:Mt:RR 2
24 1767382 Mflr:Exh 1
25 1767447001 Shld:Heat 1
26 1768865 Valve Asm:oil w/cap 1
27 1769182 Brkt:Mflr 1
28 1770418 Nipple:Pipe: 3/8 1
29 1770583 Shld:Heat 1
30 1770678 Line:Fuel 1
31 1770818 Clip 5
32 1771216 Pipe:Exh 1
33 1771221 Clamp:Mflr 1
34 1771301 Hose:Drain 1
35 1772196 Strip:Seal 1
36 1860203 Scr:HH:M6-1.0 x 19 2
37 1860216 Scr:HH:MB-1.25 x 20 2
38 712-3086 Nut:MB:1.25-6H:Flg 4
39 721-0377 Gskt:Exh:KH CMD 2
40 737-0169 Oil:SAE 30W 64

13

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

Model 13074 and 13076



14

GTX Garden Tractor

ENGINE ASSEMBLY 



1 1100011 Scr: HHC:3/8-24 x 1 1/2 2
2 1100047 Scr: Hex:Cap:3/8-16 x 1 1/2 2
3 1100241 Wash:Lock:1/4 SAE 3
4 1100243 Wash:3/8 Cpzp 4
5 1103959 Wash:Flat: #10 Zp 4
6 1103995 Wash:Lock: Ext Tooth 2
7 1177042 Wash:Lock: .38 2
8 1185985 Nut:Keps: #10-24 4
9 1186349 Scr:Flg: 3/8-16 1 1/2 4

10 1186391 Nut:Flg:5/16-18 4
11 1187612 Wash:Lock:Int Tooth .25 8
12 1729587 Bushing:Snap 3
13 1737118 Knob 2
14 1750962 Scr:C.S. Mach 4
15 1752795 Line:Fuel 1
16 1752912 Elbow:90 Deg 1
17 1754126 Nut:Push 4
18 1755903 Cont:Choke 1
19 1763355 Wash:Flat 1
20 1768865 Valve Asm:Oil w/cap 1
21 1771216 Pipe Exh 1
22 1771221 Clamp:Mflr 1

23 1771301 Hose:Drain 1
24 1772050001 Supt:Bar:RR 2
25 1772051 Plt:Mt:Eng 1
26 1772052001 Supt:Frt 1
27 1772076 Clutch/Brake: 16 HP GTX 1
28 1772077001 Brkt:Stop Clutch 1
29 1772078 Spacer:Crankshaft 1
30 1772159001 Shld:Heat 1
31 1772160001 Dfl:Air 1
32 1772173001 Supt:Exh:Pipe 1
33 1772194 Shld:Grass:RH 1
34 1772195001 Shld:Grass:LH 1
35 1772196 Strip:Sealing 1
36 1772351 Tank Asm:Fuel 1
37 1772502 Mflr 1
38 1772519001 Shld:Heat 1
39 1772524 Cont:Throttle 1
40 1772655 Extension:Crakeshaft 1
41 1773579 Cap:Fuel/Gauge 1
42 1875711 Scr:HH:M6 8
43 737-0169 Oil:Saie 30W 48

15

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

Model 13101



16

GTX Garden Tractor

ENGINE ACCESORY



17

Ref. #     Part #             Description                                      Qty. Ref. #     Part #             Description                                      Qty.

Models 13101, 13074 and 13076

1 1100049 HHCS:3/8-16 x 2.25 9
2 1100276 Key:Worf:1/4 x 7/8 1
3 1100807 HHCS:1/4-20 x 2 1
4 1104436 Key:Worf: 3/16 x 3/4 1
5 1185689 Ring:Ret:Ext 2
6 1185712 Scr:Self-Threading 8
7 1186047 Wash:Flat 4
8 1186231 Nut: 3/8-16: Hex 2
9 1186329 Scr:5/16-18 3/4: Flg 1

10 1186345 Scr:3/8-16: 3/4: Whiz Lock 4
11 1186393 Nut:.375-16:Flg 21
12 1701055 Wash:Flat 8
13 1703073 Wash:Thrust 1
14 1773629 Ball Bearing 1
15 1724896 Mount 4
16 1725087 Brg:Ball 2
17 1733398 Nut:3/8-16:ToLock Hex 1
18 1734398 Nut:.250-20:Top Lock 1

19 1744379 Pto:Sheav 1
20 1744451001 Arm:Anchor:Spr 1
21 1746769 Spr:Extn 2
22 1749079 Pad:Tank:Fuel 2
23 1750687 Clamp:Hose 4
24 1755219 Shf:Pto 1
25 1756157001 Cvr Asm:Pto 1
26 1756757 Sheav:Idlr 2
27 1760049001 Joint Asm:Universal 1
28 1763355 Wash:Flat 2
29 1766346 Grom:Bushing:Snap 1
30 1767379 Belt:Pro Set 1
31 1770213 Shf:Dr 1
32 1770934 Fan 1
33 1770937 Scr 1
34 1773628001 Idler:Arm 1
35 1100808  Hex: Cap: Screw 5/16-18 x 1 1/4     1



18

GTX Garden Tractor

LIFT ASSEMBLY 



19

Models 13076

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

1 1100045 Hex Cap Screw 5/16-18 x 1 1
2 1113527 Ring, Retaining, Ext 1
3 1118808 Ring, Retaining, Ext 1
4 1180025 Ring, Retaining, Ext 1
5 1185737 Elbow, 90 (w/nut) 2
6 1185739 Elbow, 90 1
7 1185903 Elbow, 45 2
8 1186230 Nut-Hex 5/16-18 1
9 1186316 Screw Flange .250-20 x 2.0 2

10 1186330 Screw .312-18 x .88 2
11 1186347 SCR, whiz lock 3/8-16 x 1 2
12 1186389 Nut 1/4-20 Flange Locknut 2
13 1186391 Nut-Flange 5/16 -18 4
14 1186393 Nut-Flange .375-16 2
15 1708012 Washer Flat 1
16 1713457 3/16 x 3/4 Groove Pin, Type A 2
17 1717563 Connector 1
18 1717897 Pin, Cotter 2
19 1720733 Plug, Dust 1/4 1
20 1721989 Connector 1
21 1722667 Clamp, Tubing 1
22 1724703 PIn-Cyl Anchor 1
23 1727233 Elbow 90 Degree Swivel 4
24 1735531 Cable Tie 3
25 1737018 Bearing 4
26 1747509 Cylinder Asm: Hydraulic 1

27 1747512 Pin Cylinder Rod 1
28 1747803001 Brkt: Coupling: Frt 1
29 1752648 Hose Assy 1
30 1755198 HOse Assy Cyl to valve 5117 1
31 1755459 Lever-Control 5117H 1
32 1755460 Lever-Control 5117H 1
33 1755473 Knob-Control 5117H 2
34 1761400001 Shaft Assy-Lift 13060 1
35 1762308 Tee-90 Deg Swivel Run 1
36 1767393 Valve-2 Spool 13076 1
37 1767406 Link-Valve 13074 1
38 1767407 Link-Valve 13076 1
39 1767725 Bearing 2
40 1767741 Tube Hyd PB to Valve 1
41 1767744 Tube Hyd Valve to Rod 1
42 1767745 Tube: Hyd valve to HD 1
43 1767746 Tube: Hyd scu to tank 1
44 1767747 Tube Hyd Return 1
45 1767748 Tube Hyd Aux Out 1
46 1767749 Tube Hyd Aux in 1
47 1769391 Fitting Connector 2
48 1771429 Arm Assy-Control 13074 1
49 1771430 Arm Assy- Control 13076 1
50 1863870 Coupling Body 2
51 716-0127 Ring, Retaining 2



20

GTX Garden Tractor

LIFT ASSEMBLY

Lift Valve Ports

A

B

INOUT

To Filter



21

Model 13101 and 13074

1 1771430 Arm Assy- Control 13074 1
2 1769391 Fitting Connector 2
3 1767745 Tube-Hyd Valve to HD 1
4 1767744 Tube Hyd Valve to Rod 1
5 1767741 Tube Hyd PB to Valve 1
6 1767725 Bearing 2
7 1767537 Tube-Hyd Return 1
8 1767536 Tube-Hyd PB to valve 1
9 1767406 Link-Valve 1

10 1767394 Valve-Hydraulic 1
11 1762308 Tee-90 Deg Swivel Run 1
12 1761400001 Shaft Assy- Lift 1
13 1755473 Knob-Control 5117H 1
14 1755460 Lever-C ontrol 5117H 1
15 1755198 Hose Assy Cyl to Valve 5117 1
16 1752648 Hose Assy 1
17 1747512 PIn Cylinder Rod 1
18 1747509 Cylinder Assy Hydraulic 1

19 1737018 Bearing 2
20 1727233 Elbow 90 Degree Swivel 1
21 1724703 Pin-Cyl Anchor 1
22 1717897 Pin, Cotter 1
23 1717563 Connector 1
24 1713457 3/16 x 3/4 Groove Pin Type A 1
25 1708012 Washer Flat 1
26 1186391 Nut-Flange 5/16 -18 1
27 1186389 Nut 1/4-20 Flange Locknut 1
28 1186330 Screw .312-18 x .88 4
29 1186316 Screw, Flange .250-20 x 2.0 2
30 1185903 Elbow, 45 1
31 1185739 Elbow, 90 1
32 1185737 Elbow, 90 (w/nut) 1
33 1118808 Ring, Retaing, ext 1
34 1113527 RIng, Retaining, ext 2
35 716-0127 Ring, Retaining 2

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.



22

GTX Garden Tractor

ELECTRICAL ASSEMBLY



23

1 1100241 Wash:1/4: Lock Sae 2
2 1100805 Scr: HHC: 1/4-20: 3 2
3 1107381 Wash:1/4: Flat 4
4 1115815 Csr: #10-24: 5/8: RD HD 6
5 1185130 Scr:HH #10-24:Sems 1
6 1185985 Nut:#10-24:Keps 6
7 1186229 Nut:1/4-20:Hex 2
8 1186389 Nut: 1/4-20:Flg Lock 4
9 1731453 Scr:Exh:Deflect 2

10 1734398 Nut:250-20:Top Lock 2
11 1735531 Cable Tie 16
12 1738463 Scr:12-24:50:Self: Tp 2
13 1745778 Scr:#10-32 5
14 1747738 Clip: J 2
15 1749907 Relay:Speed Control 1
16 1750963 Scr:C.S. Machine 5
17 1751328 Switch:Pushbutton 2
18 1752132 Sensor:Voltage 1
19 1752505 Harness:Light 1
20 1752586 Bolt:Hook 2
21 1752871 Light Asm:Head 2
22 1753788 Retainer 4
23 1753986 Switch:Key 2
24 1754191 Gasket 4

25 1754194 Gasket 2
26 1754207 Switch:Ignition 1
27 1754241 Lense:LH 1
28 1754242 Lense:RH 1
29 1754259 Shield:Stone 2
30 1754607 Switch:Speed Control 1
31 1754608 Switch:PTO 1
32 1754856 Switch:Light 1
33 1755647 Gage: Fuel 1
34 1755802 Cover:Battery 1
35 1756032 Lead Asm 1
36 1757357 Lense 1
37 1757364 Meter:Hour 1
38 1761083 Switch:Mount:Snap 1
39 1765953 Gage:Fuel:Level:Sender 1
40 1766264 Grommet 1
41 1767104 Lense:Headlight 1
42 1769917 Cable:Battery 1
43 1769918 Cable:Battery 1
44 1805365 Wash:#8 Flat 2
45 629-0903 Harn Asm:GTX KH 1
46 725-1657A SW:Plngr:No/Nc 1
47 725-1738 Battery: 300 CCA Wet 1

Ref.       Part               Description                                    Qty. Ref.       Part               Description                                    Qty.

Models 13074 and 13076



24

GTX Garden Tractor

ELECTRICAL ASSEMBLY



25

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

Model 13101

1 1100241 Wash:1/4: Lock SAE 2
2 1100805 HHCS:1/4-20:3 2
3 1107381 Wash:1/4:Flat 4
4 1115815 Scr:10-24:5/8:RD HD 4
5 1185985 Nut:10-24:Keps 4
6 1186229 Nut:1/4-20:Hex 2
7 1724492 Scr:1/4-20:1/2 2
8 1731453 Scr:Exh:Deflect 2
9 1734398 Nut: .250-20:Lock Top 2

10 1735531 Cable:Tie 15
11 1750963 Scr:C.S. Machine 4
12 1751328 Switch:Pushbutton 1
13 1752132 Sensor:Voltage 1
14 1752137 Solenoid 1
15 1752505 Harness:Light 1
16 1752586 Bolt:Hook 2
17 1752871 Light Asm 2
18 1753788 Retainer 4

19 1753986 Switch:Key 2
20 1754194 Gasket 2
21 1754220 Cable:Negative 1
22 1754250 Switch:Iginition 1
23 1754608 Switch:PTO 1
24 1754856 Switch:Light 1
25 1755802 Cover:Battery 1
26 1757364 Meter:Hour 1
27 1761083 Switch:Snapmount 1
28 1764890 Insulator:Terminal 1
29 1767104 Lense:Headlight 1
30 1772197 Lense 1
31 1772302 Cable:Starter 1
32 1805365 Wash:#8:Flat 2
33 629-0904 Harn Asm:GTX:B&S Vanguard 1
34 725-1657A Sw:PL Ngr:No/Nc 1
35 725-1738 Battery: 300 CCA Wet 1



26

GTX Garden Tractor

ELECTRICAL SCHEMATIC

M
odel 13101 (B&

S Vanguard Tw
in Engine)



GTX Garden Tractor

ELECTRICAL SCHEMATIC

27

M
odel 13074 &

 13076 (Kohler Engine)



28

151 1751627001 Hydraulic Cylinder .................................... 1
157 1767378 Control Unit .............................................. 1
160 1767742 Tube (Control Unit D to

Steering Cylinder, Piston End)............... 1
161 1767741 Tube (Control Unit E to Lift Valve In) ........ 1
162 1767740 Tube  (Hydro Out to

Control Unit C)....................................... 1
163 1767743 Tube (Control Unit B to

Steering Cylinder, Fixed End)................. 1
164 1767536 Tube (Control Unit A to Tee)..................... 1
175 1752649 Hose (Steering Cylinder to Piston End) .... 1
177 1754364 Hose (Steering Cylinder to Fixed End) ...... 1

178 1726450 Oil Filter .................................................... 1
181 1769536 Filter Manifold........................................... 1
185 1747509 Hydraulic Cylinder .................................... 1
186 1752648 Hose (Lift Cylinder, Piston End)................ 1
188 1755198 Hose (Lift Cylinder, Fixed End) ................. 1
199 1755237 Tube (Filter Out to Hydro)......................... 1
209 1767394 Hydraulic Valve ........................................ 1
213 1767537 Tube (Tee to Filter In) ............................... 1
214 1762308 Swivel Tee ................................................ 1
216 1767744 (Lift Valve B to Lift Cylinder Fixed End) .... 1
218 1767745 Tube (Lift Valve A to Lift Cylinder

Piston End)............................................ 1

Ref.        Part               Description                                      Qty. Ref.        Part               Description                                      Qty.

GTX Garden Tractor

13074 AND 13101 HYDRAULIC SYSTEM

Lift Cylinder

185

Oil
Filter

Eaton
Hydro

Steering Cylinder

O
U

T IN

B

A

178/181

209

199

214213

Tee

164

C

A

162

161

216

188
186

218

E

157

175

160

177

163

Control Unit

Lift and
Auxilliary Valve

D

B

151



29

Models 13074, 13076 and 13101

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

13076 HYDRAULIC SYSTEM

Lift Cylinder

Oil
Filter

Eaton
Hydro

Steering Cylinder

O
U

T IN

B

AC

D

Auxilliary Hydraulic
Connections

Tee

C

A

E

Control Unit

Lift and
Auxilliary Valve

D

B

185

178/181

209

199

214
213

164

162

161

216

188
186

218

157

175

160

177

163

151

194

195

151 1751627001 Hydraulic Cylinder .................................... 1
157 1767378 Control Unit .............................................. 1
160 1767742 Tube (Control Unit D to

Steering Cylinder, Piston End)............... 1
161 1767741 Tube (Control Unit E to Lift Valve In) ........ 1
162 1767740 Tube  (Hydro Out to

Control Unit C)....................................... 1
163 1767743 Tube (Control Unit B to

Steering Cylinder, Fixed End)................. 1
164 1767536 Tube (Control Unit A to Tee)..................... 1
175 1752649 Hose (Steering Cylinder to Piston End) .... 1
177 1754364 Hose (Steering Cylinder to Fixed End) ...... 1
178 1726450 Oil Filter ................................................... 1

181 1769536 Filter Manifold........................................... 1
185 1747509 Hydraulic Cylinder .................................... 1
186 1752648 Hose (Lift Cylinder, Piston End) ............... 1
188 1755198 Hose (Lift Cylinder, Fixed End) ................. 1
194 1767748 Tube (Lift Valve D to Aux. Out) ................. 1
195 1767749 Tube (Lift Valve C to Aux. Out)
199 1755237 Tube (Filter Out to Hydro)......................... 1
209 1767393 Hydraulic Valve ........................................ 1
213 1767537 Tube (Tee to Filter In) ............................... 1
214 1762308 Swivel Tee ................................................ 1
216 1767744 (Lift Valve B to Lift Cylinder Fixed End) .... 1
218 1767745 Tube (Lift Valve A to Lift Cylinder

Piston End)............................................ 1



30

GTX Garden Tractor

HYDROSTATIC TRANSMISSION (EATON MODEL II)



31

1 Socket Head Capscrew, 
5/16-18 x1-3/4 (Incl. with Ref. 4)........ 1

3 1724381 Oil Seal (Incl. with Ref. 4)....................... 1
4 1744189 Charge Pump Kit 

(Incl. Refs. 1, 3, 5, 6, 7, 8, 10 &12)..... 1
5 1724375 Snap Ring (Incl. with Ref. 4) .................. 1
6 1744155 Square Seal Ring (Incl. with Ref. 4) ....... 1
7 1724377 Grass Shield (Incl. with Ref.  No. 4) ....... 1
8 1744157 Square Seal Ring (Incl. with Ref. 4) ....... 1
9 1744154 Cover Sub-Assembly (Incl. Ref. 13) ....... 1

10 Socket Head Capscrew 
5/16-18 x 1-1/4 (Incl. with Ref. 4)....... 1

12 1744159 Drive Pin (Incl. Ref. 4)............................ 1
13 1724376 Oil Seal (Incl. Ref. 9) .............................. 1
14 1744185 Square Seal Ring.................................... 1

15 1744162 Input Shaft (Keyed) ................................ 1
16 1744164 Pump Rotor & Ball Assembly................. 1
17 1744184 Cam Ring Assembly ............................... 1
18 1744176 Cam Ring Insert ..................................... 1
19 1744166 Pintle Assembly (Incl. Internal Parts) ..... 1
20 1744177 Motor Rotor & Ball Sub-Assembly ......... 1
21 1744010 Output Shaft Sub-Assembly ................... 1
22 1744180 Body Assembly 

(Incl. Refs. 21, 24, 25) ....................... 1
23 1744179 O-Ring Plug Sub-Assembly.................... 1
24 1104440 Ball Bearing (Output).............................. 1
25 1724380 Retaining Ring........................................ 1

101 1768598 Oil, 20 Wt. (A, B, E) ................................ A/R
102 1738157 Hydraulic Fluid (C, D) ............................. A/R

Ref.       Part               Description                                      Qty. Ref.       Part               Description                                      Qty.

Models 13074, 13076 and 13101

HYDROSTATIC TRANSMISSION 1764708 (EATON MODEL II)

(A) Model 13074 
(B) Model 13076
(C) Model 13101

A/R As required.



Printed in U.S.A.

For customer assistance, contact your nearest authorized dealer or:
GARDEN WAY INCORPORATED •  1 Garden Way  •  Troy, New York  U.S.A.  12180

Customer Service: 1-800-437-8686 • Technical Service: 1-800-520-5520 • Parts Service: 1-800-648-6776 • FAX: (518) 391-7332

Outside the U.S.A. and Canada: 
Customer Service: (518) 391-7007 • Technical Service: (518) 391-7008 • Parts Service: (518) 391-7006 • FAX: (518) 391-7332

© 1997 Garden Way Incorporated

If you need service or parts

For service assistance or parts, contact your local authorized
dealer.  When ordering parts, provide the following:

1. Serial number and model number.

2. Part number of part needed.

3. Part description.

4. Quantity needed.

If you need engine service or parts:

For engine service or parts, contact your local authorized engine
dealer.  Look in the yellow pages of the phone book under
"Engines–Gasoline".  An authorized engine dealer can handle all
parts, repairs, and warranty service concerning the engine.

Note:

All genuine replacement parts must conform to our rigid quality
specifications.  Although some replacement parts we provide
may vary slightly in shape, color or texture from the original
parts, any variations will not affect the performance of the unit.

WE URGE USING ONLY GENUINE REPLACEMENT PARTS, WHICH
MEET ALL THE LATEST REQUIREMENTS.  REPLACEMENT PARTS

MANUFACTURED BY OTHERS COULD PRESENT SAFETY
HAZARDS, EVEN THOUGH THEY MAY FIT ON THIS UNIT!

IMPORTANT:
Left and right sides of the unit are determined from the

operator's position, facing the direction of forward travel.

NOTICE:
We reserve the right to change specifications, add

improvements or discontinue the manufacture of any of our
equipment without notice or obligation to purchasers of our

equipment.

WARNING

Parts Ordering Information

Record the model number and serial number.
When ordering any parts from us or your local servicing dealer,
provide the information on the model/serial number decal.  For
your convenience and ready reference, record this information
in the spaces provided below.

Model Number: __________________________________________

Serial Number: __________________________________________

Date of Delivery: _________________________________________

Identification Numbers


